saronas. FCC RF Test Report

Report No. : FR411904C

: Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
60.0 15C RS$247-QP
50.0 15CBSS247-AVG
40.0 ! 5 7 911
30.0 i
4 104
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C R55247-QP LISN-060105-N 2023 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuv dB dB
1 1.223 35.48 -20.52 56.00 25.50 -0.11 10.09 QP
2 1.223 24.58 —21.42 46.00 14.60 -0.11 10.09 Average
3 1.503 36.57 -19.43 56.00 26.60 -0.11 10.08 QP
4 1.503 25.17 -20.83 46.00 15.20 -0.11 10.08 Average
5 4.647 36.53 -19.47 56.00 26.60 -0.13 10.06 QP
6%  4.647 27.13 -18.87 46.00 17.20 -0.13 10.06 Average
7 13.695 37.60 -22.40 60.00 26.60 -0.12 11.12 QF
8 13.695 23.90 —26.10 50.00 12.90 -0.12 11.12 Average
9 15.885 38.60 -21.40 £0.00 27.49 -0.13 11.24 QF
10 15.885 25.60 —24.40 50.00 14.49 -0.13 11.24 Average
11 18.135 37.28 -22.72 60.00 26.19 -0.21 11.30 QP
12 18.135 25.28 —24.72 50.00 14.19 -0.21 11.30 Average
Note:
1. Level(dBupV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
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srorronas. FCC RF Test Report Report No. : FR411904C

Appendix C. Radiated Spurious Emission Test Data

Relative Humidity : | 41~42%

Test Engineer : levi zhao
Temperature : 22~23°C
Radiated Spurious Emission Test Modes
Mode gﬁagg) Antenna Modulation Channel Frequency 32:2 Remark

Mode 1 2400-2483.5 CDD 6+8 802.11b 01 2412 1Mbps -
Mode 2 2400-2483.5 CDD 6+8 802.11b 06 2437 1Mbps -
Mode 3 2400-2483.5 CDD 6+8 802.11b 11 2462 1Mbps -
Mode 4 2400-2483.5 CDD 6+8 802.11g 01 2412 6Mbps -
Mode 5 2400-2483.5 CDD 6+8 802.11g 06 2437 6Mbps -
Mode 6 2400-2483.5 CDD 6+8 802.11g 11 2462 6Mbps -
Mode 7 2400-2483.5 CDD 6+8 802.11n HT20 01 2412 MCSO0 -
Mode 8 2400-2483.5 CDD 6+8 802.11n HT20 06 2437 MCSO0 -
Mode 9 2400-2483.5 CDD 6+8 802.11n HT20 11 2462 MCSO0 -
Mode 10 2400-2483.5 CDD 6+8 802.11n HT40 03 2422 MCSO0 -
Mode 11 2400-2483.5 CDD 6+8 802.11n HT40 06 2437 MCSO0 -
Mode 12 2400-2483.5 CDD 6+8 802.11n HT40 09 2452 MCSO0 -
Mode 13 2400-2483.5 CDD 6+8 802.11n HT40 04 2427 MCSO -
Mode 14 2400-2483.5 CDD 6+8 802.11g 02 2417 6Mbps -
Mode 15  2400-24835  CDD6+8  802.11n HT40 03 2422 MCS0 -

Co-location  part 22H GSM 850 Link
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srorronas. FCC RF Test Report

Report No. : FR411904C

Summary of each worse mode

Mode | Modulation | Ch. ‘ ('l:vrlﬁqz) ‘ (dléfxlellm) (dléiumvi/tm) M(?jrg)in Pol. F/_)\sagk Result Remark
1 802.11b 01 2385.14 44.35 54.00 -9.65 H | AVERAGE Pass | Band Edge
1 802.11b 01 4824.00 50.77 54.00 -3.23 H | AVERAGE Pass Harmonic
2 802.11b 06 - - - - - - - Band Edge
2 802.11b 06  7311.00 50.68 54.00 -3.32 H | AVERAGE Pass Harmonic
3 802.11b 11 | 2483.50 45.78 54.00 -8.22 H | AVERAGE Pass | Band Edge
3 802.11b 11 | 7386.00 50.66 54.00 -3.34 H | AVERAGE Pass Harmonic
4 802.11g 01 2389.95 50.44 54.00 -3.56 H | AVERAGE Pass | Band Edge
4 802.11g 01 4824.00 39.54 54.00 -14.46 H | AVERAGE Pass Harmonic
5 802.11g 06 - - - - - - - Band Edge
5 802.11g 06  4874.00 42.72 54.00 -11.28 H | AVERAGE Pass Harmonic
6 802.11g 11 | 2483.50 50.81 54.00 -3.19 H | AVERAGE | Pass @ Band Edge
6 802.11g 11 | 7386.00 42.44 74.00 -31.56 H PEAK Pass Harmonic
7 802.11n HT20 | 01 @ 2389.95 50.16 54.00 -3.84 H | AVERAGE | Pass | Band Edge
7 802.11n HT20 | 01 @ 4824.00 40.49 74.00 -33.51 Y, PEAK Pass Harmonic
8 802.11n HT20 06 - - - - - - - Band Edge
8 802.11n HT20 | 06 @ 4874.00 40.94 54.00 -13.06 H | AVERAGE Pass Harmonic
9 802.11n HT20 | 11 = 2483.50 50.04 54.00 -3.96 H | AVERAGE | Pass | Band Edge
9 802.11n HT20 | 11 = 4924.00 42.04 74.00 -31.96 H PEAK Pass Harmonic
10 802.11n HT40 | 03  2389.95 50.83 54.00 -3.17 H | AVERAGE | Pass | Band Edge
10 802.11n HT40 | 03 @ 7266.00 42.89 74.00 -31.11 H PEAK Pass Harmonic
10 802.11n HT40 | 03  876.81 40.25 46.00 -5.75 Y, PEAK Pass LF
11 802.11n HT40 | 06 @ 2483.56 50.31 54.00 -3.69 H  AVERAGE Pass | Band Edge
11 802.11n HT40 | 06 @ 7311.00 42.15 74.00 -31.85 \Y PEAK Pass Harmonic
12 802.11n HT40 | 09 @ 2483.50 48.35 54.00 -5.65 H | AVERAGE | Pass | Band Edge
12 802.11n HT40 | 09 @ 7356.00 42.95 74.00 -31.05 \Y PEAK Pass Harmonic
13 802.11n HT40 | 04 | 2389.74 50.06 54.00 -3.94 H  AVERAGE Pass | Band Edge
13 802.11n HT40 | 04 @ 7281.00 43.59 74.00 -30.41 Y, PEAK Pass Harmonic
14 802.11g 02 | 2389.95 50.62 54.00 -3.38 H  AVERAGE Pass | Band Edge
14 802.11g 02 | 4834.00 43.15 54.00 -10.85 H | AVERAGE Pass Harmonic
15 802.11n HT40 | 03  2389.82 50.76 54.00 -3.24 H | AVERAGE | Pass @ Band Edge
15 802.11n HT40 | 03 @ 7266.00 43.47 74.00 -30.53 \Y PEAK Pass Harmonic
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srorronas. FCC RF Test Report Report No. : FR411904C
1
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT CDD 6+8
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
fhd FOPIRT IR s FCPRTIR
5.0 /J \,\\w 5.
! TR
" 4 A Ml oot bt
44 4 M
Peak
15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 238350 %608 74.00 -17.70 47.% 3185 7.0 36.83 600 3 189 PEAC 1 241000 107,05 ------ === 9.60 3L17 7.14 .86 600 33 189 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C (AVG) FCC PARTA5C (AVG)
[y 1 . 48.8\/ MRS N—
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 385,04 4435 5400 -0.65 36.02 3106 7.0 36.83 600 303 109 AVERAGE 1 241000 102,49 ------ -=--- .04 3L 704 3686 600 33 109 AVERAGE
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srorronas. FCC RF Test Report Report No. : FR411904C
1
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT CDD 6+8
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
fhd FOPRT IR s FCPRTIR
5.0 1 )/_A/ L‘L‘M 5.
[ e
(TFY T () ¥ 'l TWET) i Jr
s T N SO . .ot
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 D313.06 5582 74.00 -18.18 47.76 LB 7.00 3679 600 3B 77 PEK 1 241,00 103,99 ------ ------ 943 3L17 704 .86 600 ML 77 PEK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C (AVG) FCC PARTA5C (AVG)
[y 1 ] 4a.a\ﬂ//__fj SV N —
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 5840 43.77 3400 -10.53 3544 3106 7.0 36.83 600 3B 77 AVERAGE 1 M0 99.78 -----v --o- 9129 3L17 714 .86 600 3L 77 AVERAGE
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searran cas. FCC RF Test Report Report No. : FR411904C

Pol. Horizontal Vertical
11!‘\Lewemlﬂu‘ﬂrn) 1 Level (dBuVim)
134 134
915 075
iy FCC PART 15C LI
FCCPART15C
il B0
4 FCC PART15C (AVG) FCC PART 15C (AVG)
ea s ] —
35 2 e
Avg
163 3
3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) 000 6000, 9000, 12000, 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos .
Freq Level  Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp A APos  Thas
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBul/m dBuv/m B dBWV dB/m 8 B B m deg -
1 452400 SLET 7080 2033 TL79 B9 1.3 M5 688 1 107 PEAK iz dB/mdbv/m B B B B B B o deg
143400 5077 5408 3.3 009 3390 1013 6425 0.00 101 117 AVERAGE 1 482400 42.99 74.80 -31.01 6311 33.98 10.13 425 0.8 - -- PEAC
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sromoncas. FCC RF Test Report

Report No. : FR411904C

Pol. Horizontal Vertical
1‘,wLe\mI{dl!u\ﬂm) 0 Level {4BuVim)
1138 134
975 075
iy FOC PR 150 #3
FCCPART15C
0 ) B
FCPARTASC (VG 1 FCC PARTHEC AV
al T |
- o i .
Peak 4 -
325 2
Avg 153 .
3000 6000, 9000, 1 15000, 18000
Fraquency (MH) 3000 §000. 9000, 12000, 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBwv/m B dBw/ dB/fm dB 4B B o deg
1 487400 5377 7480 -20.23 7386 33.90 1.9 6428 0.00 183 113 PEAC Mz dBu/mdBV/m B BV B B B A8 o deg
147408 .45 5400 355 TO4 3300 10.29 6428 0.0 188 113 AVERAGE 1 4374.00 5086 74.80 -21.14 7295 33.99 10.29 6428 0.00 M3 B0 PEAC
3 OT3ILGG 6.6 74.80 -17.94 7266 3570 1272 6500 0.00 182 106 PEAK 2 47400 47.82 400 -6.18 6791 33.99 10.13 6428 0.00 343 O AVERAGE
4 TILGR 5063 400 -3.32 6128 3570 1272 65.02 0.00 182 106 AVERAGE 3 OTILGG 4.1 7480 -7 G063 570 172 652 0.0 - - PEAK
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srorronas. FCC RF Test Report Report No. : FR411904C
3
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT CDD 6+8
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1134 38 !
95 95
fhd FOPHRTIRC s RCPRTIR
5.0 5.
W/‘/ 1 ot
448 48
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 483.68 56.79 74.00-17.21 47.99 3132 7.6 3698 600 10 94 PEK 1 246000 L1147 ------ -=--- .79 342 7.0 %9 600 10 94 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
N B3
5.0 L]
FCC PART A5C (AVG) FCC PARTA5C (AVG)
w 1 45.8/ I B—
Av
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 48350 4578 5400 -8.20 36.98 3132 7.6 3698 600 120 94 AVERAGE 1 2462.00 107,13 ------ -=--- 943 342 7.0 39 600 120 04 AVERAGE
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Report No. : FR411904C

3
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT CDD 6+8
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
fhd FOPHRTIRC s FCPRTIR
5.0 5.
wr’/k/ \"% | W—wwwm
}.‘n RPN PR Banteily
448 48
Peak
15 35
163 163
o 5L 264, M6, 88, 200 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2489.00 57.01 74.00 -16.99 48.17 3135 7.7 .98 600 24 B4 PEAC 1 2462.00 105,30 ------ ------ 9.62 342 7.0 3.9 600 14 B4 PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
448 b 1 48.8/
Av
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 48350 4451 3400 -0.49 3571 3152 7.6 3698 600 24 B4 AVERAGE 1 2462.00 108,89 ------ ------ .12 342 7.0 %9 600 194 B4 AVERAGE
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Pol. Horizontal Vertical
1HLe\ml{dl!u\ﬂrn) ” Level (4BuV/m)
1134 134
975 075
1 FCCPART 6C ik
FCC PART 15C
650 65,
. FCC PART 15C (AVG) KCPARTASC NG
Ly Ly ] 1 f ]
il R i L ™ b
Peak il fui
325
!
Avg 163 .
3000 6000, 9000, 1 15000, 18000
Fraquency (MHz) 3000 §000. 9000, 12000, 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBwv/m B dBw/ dB/fm dB 4B B o deg
1 492450 50.07 74.00 -23.83 .19 .95 1035 6432 0.0 197 118 Pesk Mz dBu/mdBV/m B BV B B B A8 o deg
1 49458 48.57 54.88 -5.43 68.59 33.95 18.35 64.32 0.0 167 118 Average 1 450450 45.61 74.60 -25.99 66.83 33.95 10.35 o432 @.0 - - Peak
3 7386.688 55.33 74.60 -13.67 7..06 35.7@ 12.73 63.16 0.08 16 165 PEAK 1738600 53.98 74.06 -20.82 7071 35.78 173 65,06 .08 10 36 PEAK
4 7386.00 S0.66 54.88 -3.34 67.39 3578 1273 65.16 0.00 188 104 AVERAGE 373600 49.81 5480 -4.19 66,34 3579 1073 6516 .00 100 36 AVERAGE
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4
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT CDD 6+8
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
fhd ORI s FCPRTIR
5.0 ! \N\M‘t 5.
T e — M 44
Peak
15 35
163 163
M 3. 2162 1388, 4, Ll 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.69 62.39 74.00 -1L.61 34.26 3.7 7.1l 77.05 600 17 148 PEAC 1 241,00 110,65 ------ ------ 12,38 3.1 714 7.6 600 73 148 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
| FCC PARTASC (AVG) FCC PARTA5C (AVG)
a v 1
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 2389.% 5.4 34.00 -3.%6 4031 3LO7 711 77.05 600 173 148 AVERAGE 1 241000 101,65 ------ -=---- 9.3 L1 704 7.6l 680 D73 140 AVERAGE
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4
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT CDD 6+8
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
fhd ACPIRT IR s FCPRTIR
5.0 1 /\J M 5.
Bl TP TRy R 488 ottt
Peak Ptmpainii
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 238851 99.13 74.00 -14.87 5101 307 7.0 77.05 600 3@ 4B PEAC 1 241000 106,19 ------ -=---- 97.89 317 .04 76l 600 30 48 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART 45C (AVG) FCC PARTA5C (AVG)
[y ki [
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 2389.% do.46 5400 -7.4 3833 3LO7 U1 77.05 600 30 4B AVERAGE 1 W00 9761 -----v ---o- B30 3L 704 76l 600 300 40 AVERAGE
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Pol. Horizontal Vertical

mLeveI(dDu‘ﬂm) o Lewel (4Buim)

1138 134

915 075

iy FCC PART 15C LI

FCC PART15C
650 50
) FCC PART15C (AVG)

wl i n FCC PART45C (AVE)
Peak ,.& ik 1 i

35 il
Avg bk

163 103

3000 6000, 9000, 12000 15000. 168000
Frequency (MHz) 000 6000, 9000, 12000, 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos TPos .
Freq Level  Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp A APos  Thas
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBul/m dBuv/m B dBWV dB/m 8 B B m deg -
1 42400 9974 7080 -4.26 .35 3.9 1.3 6.5 008 17 15 PEAK iz dB/mdbv/m B B B B B B o deg
1432400 19,54 54.00 -14.46 60.66 33.90 10.13 65,25 0.0 107 118 AVERAGE 1 432400 41.03 74.80 -32.97 62,15 33.98 10.13 5.5 Q.0 - -- PEAK
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Pol. Horizontal Vertical
1HLe\ml{dl!u\ﬂm) ” Level (4BuV/m)
1134 134
975 075
1 FCCPART 6C ik
FCC PART 15C
650 65,
1 3" FCC PARTEC (AVG) ) FCC PART HAC (AVG)
48
o 4 rea “J],—.—‘ A i ! b L " 4 Sy vm
Peak i e "
325
!
Avg 163 .
3000 6000, 9000, 1 15000, 18000
Frequency (MHz) 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBwv/m B dBw/ dB/fm dB 4B B o deg
1 487400 5077 7480 2123 7385 .90 1.9 65.27 0.0 180 119 PEAC Mz dBu/mdBV/m B BV B B B A8 o deg
2 47460 42,70 54.00 -11.28 63.80 33.99 10.29 65.27 .60 188 119 AVERAGE 1 4874086 42.9 74.00 -31.18 63.98 33.98 10.29 65.27 @.ee - - PEAK
3 73168 5451 7400 -19.49 7254 3570 1272 66.45 .00 160 109 PEAK 1 73100 5139 7400 -12.61 6942 3578 1L.72 6645 0.0 160 3L PEAC
4 731108 40.19 54.80 -13.81 58.22 35.7@ 12.72 66.45 @.00 100 109 AVERAGE 3 73L.6e 37.31 34.80 -16.69 55,34 35,78 1072 6645 .00 109 31 AVERAGE

Sporton International Inc.

TEL : +86-512-57900158
FCC ID: IHDT56AR4

(Kunshan)

Page Number

: C13 of C53
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Report No. : FR411904C

6
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT CDD 6+8
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
fag T !
95 95
fhd FOPHRTIRC s RCPRTIR
55.Uw/ | 5.
448 Wi taatoisg
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 248554 6204 74.00 -11.% 33.09 3153 7.6 36.84 600 100 10B PEAC 1 262,00 112,64 ------ -=---- 13,90 3241 7.0 3.9 600 100 106 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
4 FCC PART A5C AVG) FCC PARTA5C (AVG)
[y 45.8/ I R —
Av
g 15 35
163 163
o 5L 24, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 248350 5.8l 34.00 -3.19 4188 3152 7.6 36.85 6.00 100  10B AVERAGE 1 2462.00 103.86 ------ ------ 9,03 341 7.1 .99 600 100 106 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C14 of C53

TEL : +86-512-57900158
FCC ID: IHDT56AR4
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6
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT CDD 6+8
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
fhd FOPHRTIRC s RCPRTIR
5.0 W/M \M 5.
vyt
488 4B.BW
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 24gd.64 6121 74.00 -11.79 5228 3152 7.6 3.8 600 B 72PEK 1 2462.00 116,38 ------ ------ 163 3241 7.0 %9 600 B 72PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C (AVG) FCC PARTA5C (AVG)
448 4E.BV/J L,.._MM._,-»
Av
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 8350 49.20 54.00 -4.80 40.17 3152 7.6 3685 600 11 72 AVERAGE 1 2462.00 101.46 ------ ------ 9,73 341 7.0 %99 600 11 72 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C15 of C53

TEL : +86-512-57900158
FCC ID: IHDT56AR4
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Pol. Horizontal Vertical

mLmI[dDu‘ﬂm) 0 Level (dBuVim)

134 1134

015 015

i FCCPART15C i FCCPART15C

650 65,

FCC PARTH5C (AVE) FCC PART 45C (AVE)
m il
i *”WM 7 ul

Peak 'M““’N Al . o B

18 !
Avg

163 16

3000 000, 9000, 12000 15000, 18000 3000 G000, 9000, 1200, 15000 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
MeBdm BN B BN B & & & o Medln BN B BN B & B & a tg
1492408 4167 74.88 -32.93 62.86 33.95 10.35 65.29 @.00 -- PEAK 1492408 40.54 74.80 -33.16 6L.83 33.95 1835 65.9 4.8 - -- PEAC
1 7306.00 42.44 74.00 -31.56 60.67 35.78 173 66.66 0.00 == PEAK 1 736,00 4231 74.80 -31.69 60.54 35,78 173 66.66 0.00 - -- PEAK

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID: IHDT56AR4

Page Number : C16 of C53
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7
Mode Band Edge
2400-2483.5_802.11n HT20_CHO01_2412MHz
ANT CDD 6+8
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
e S i RS
5.0 ! 5.
48'9W 4
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.69 6L.B0 74.00 -11.00 3.7 3LO7 7.1l 17.05 600 177 10 PEAC 1 2412.00 109.88 ------ ------ 1.5 3018 7.5 77.68 600 177 186 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
s FCC PARTLASC AVG) FCC PARTA5C (AVG)
448 48
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 2389.% 5016 54.00 -3.84 4003 3.7 711 7.0 600 177 10B AVERAGE 1 241000 108,71 ------ -=---- 9,38 318 .05 77.00 600 177 106 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AR4

Page Number : C17 of C53
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7
Mode Band Edge
2400-2483.5_802.11n HT20_CHO01_2412MHz
ANT CDD 6+8
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
fhd RGPIRT IR s FCPRTIR
5.0 1 yﬂ/ \\A\w 5.
P A S e
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 238865 99.17 74.00 -14.83 5103 307 .10 77.05 600 3@ 47 PENC 1 241000 106.45 ------ -=---- 9.1 L7 704 76l 60 30 47 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PARTSC AVG) FCC PARTA5C (AVG)
a 1 s
Av
g 15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 23899 4.3 3400 -6.97 3890 307 711 77.05 600 300 47 AVERAGE 1 400 998 ------ - B.64 319 .05 37.00 600 300 47 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C18 of C53

TEL : +86-512-57900158
FCC ID: IHDT56AR4
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Pol. Horizontal Vertical
mLeveI(dBu‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
1 ki
e FCPART 15 f ORI
6.0 4.0
FCC PART15C (AVG) FCCPART 15C (AVG)
Peak L - ; } 1 -
- i s
Avg 35 b
163 163
3000 G000, 000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (Hz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 4314.00 4931 74.00 -33.68 6L44 3390 1.3 6.1 0.00 -~ PEAK 1 434.00 40.49 7400 -33.51 6L.6l 339 10.3 6.1 000 - - PEAK
Sporton International Inc.(Kunshan) Page Number : C19 of C53

TEL : +86-512-57900158
FCC ID: IHDT56AR4
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Pol. Horizontal Vertical
mLevei(dBu‘ﬂm) 0 Lewel (dBuim)
1134 138
15 075
2
i FCCPART 15C 83 T BT
650 80
| FCC PART 15C (AVG) FCCPRT )
43 £ e — M L ‘ﬂ n
o A N o
Peak i , WP
Avg
163 .
000 000, 9000, 12000, 15000, 18000
Frequency (MHz) 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos B
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Real  Ant Cable Preamp Ao APos Thos
- Freq level Line Margin Level Factor Loss Factor Factor Remark
MHz dBul/m dBuV/m 0B BV dBm B B A8 m deg T —.
1 437400 53.67 7480 -20.93 7405 3.9 1.9 65.77 0.00 24 120 PENK Mz dBul/m dBuV/m @B dBW B A8 B OB o dg
1 4574.00 40.94 54.80 -13.80 62.82 33.99 10.29 5.7 .08 274 121 AVERAGE 1 4874088 4112 74.86 -32.88 6228 33.98 10.29 65.27 Q.8 - -- PEAC
3 OTAL0e 4457 7400 -19.43 62.60 35,78 172 6645 0.0 .- -- PEAK 1 TAL0G 42.63 74.00 3137 6066 3578 1.7 6645 0.0 .- - PEAC
Sporton International Inc.(Kunshan) Page Number : C20 of C53

TEL : +86-512-57900158
FCC ID: IHDT56AR4
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9
Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz
ANT CDD 6+8
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
108 1038 ]
95 95
fhd FEOPHRT IR s RCPRTIR
ss.tJW w B
49 M 44
b st
Peak
15 35
163 163
o 5L 24, M6, 88, 200 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 248374 6269 74.00 1131 3376 3152 7.6 3.8 600 1% 9B PEAC 1 246,00 112,41 ------ -=--- 1372 3.3 7.0 %91 6B Ik 98 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
. FCC PART A5C AVG) FCC PARTA5C (AVG)
448 48
Av
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 248350 50.04 34.00 -39 4111 3152 7.6 3685 600 176 9B AVERAGE 1 246,00 102,71 ------ -=--- 902 3.3 T %91 680 IR 9B AVERAGE
Sporton International Inc.(Kunshan) Page Number : C21 of C53

TEL : +86-512-57900158
FCC ID: IHDT56AR4
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9
Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz
ANT CDD 6+8
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
e ORI i LRI
T T
650 M V\NW 650
488 M 44
i o
Peak
15 35
163 163
o 5L 24, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 24835 58.54 74.00 -15.46 49.61 3152 7.6 3685 600 293 64 PEAC 1 2462.00 109,09 ------ ------ 100.36 3141 7.0 .9 600 13 64 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
448 ! 48
Av
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 48350 4018 3400 -7.80 3.1 3152 7.6 3685 600 293 64 AVERAGE 1 246000 99.57 ------ ----- 9.8 340 7.0 399 600 193 64 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AR4

Page Number : C22 of C53
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Pol. Horizontal Vertical

mLeveI(dDu‘lﬁn] 0 Level (dBuVim)

134 1134

015 015

i FCCPART15C i FCCPART15C

650 65,

FCC PARTH5C (AVE) FCC PART 45C (AVE)

0 : 3 e
Peak " o~ s o g

18 !
Avg

163 16

3000 000, 9000, 1200 15000, 18000 3000 G000, 9000, 1200, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
MeBdm BN B BN B & & & o Medln BN B BN B & B & a tg
1 452400 4284 74.86 -31.96 63.83 33.95 10.35 65.29 @.08 -- PEAK 1452408 40.44 74.80 -33.56 6143 33.95 10.35 65.29 .8 - -- PEAK
1 7386.00 4L75 7400 -32.25 59.98 35.78 173 66.66 0.00 == PEAK 1 736.00 4118 74.00 -32.72 S9.51 3578 173 6666 0.0 - -- PEAK
Sporton International Inc.(Kunshan) Page Number : C23 of C53

TEL : +86-512-57900158
FCC ID: IHDT56AR4
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Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO03_2422MHz

ANT

CDD 6+8
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1

95 95

fhd ORI s FCPRTIR

5.0 ij 5.

L e e Tt vy oy Tl .J..}“VJWN)‘ 4”M

Peak

15 35

163 163

M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000

Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy

1 2389.% 6088 74.00 -13.12 5073 3LO7 711 77.05 600 108 99 PEAC 1 1.0 105,23 ------ - 9.80 LM 7.7 %98 600 100 99 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138

s s 1

N B3

5.0 L]

| FCC PART A5C AVG) FCC PARTA5C (AVG)
448 48.8\”‘_/,‘,"’_’_j H
Av
g 15 35

163 163

M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000

Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 2389.% 50.83 3400 -3.17 470 3.7 7.1 77.05 600 109 99 AVERAGE 1 M0 95,59 ---en -oeeee B.08 3.3 .06 3698 600 100 99 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C24 of C53

TEL : +86-512-57900158
FCC ID: IHDT56AR4
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Pol. Horizontal Fundamental

Lol

113§

B
Yy FCCPART15C]

m "
Peak Blank

5

16

0 Ui, ed, 6. 88, 2500

Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2483.68 53.41 74.00 -20.59 4448 32.52 7.26 36.85 6.0 108 99 PEAK

1HL\‘W&I(III!!I\I'IIn)
1138
5
03
GEA‘K
FCC PART 15C [AVE)
4” e
Avg T Blank
5
16
0 Ui, ed, M6, 88, 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2483.86 41,57 54.00 -12.43 32.64 3.2 7.26 36.85 6.60 108 99 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C25 of C53
TEL : +86-512-57900158
FCC ID: IHDT56AR4
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10
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO03_2422MHz
ANT CDD 6+8
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
fhd FOPHRTIRC s FCPRTIR
5.0 5.
1
400 Vb ‘wn [EWPNTPTI [ T TR 4”M
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.30 95584 74.00-18.16 47.70 3LO7 .10 1705 600 267 66 PEAK 1 241,00 10188 ------ ------ 9.6l 315 T4 7D 600 267 66 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
95 95 1
N B3
5.0 L]
FCC PART A5C (AVG) FCC PARTA5C (AVG)
448 | 48
Av \M_,_.._J
g 15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 2389.% 4565 3400 -8.3%5 37.50 3LO7 Tl 77.05 600 267 66 AVERAGE 1 M0 9248 ------ - B3I T4 7760 600 267 66 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C26 of C53

TEL : +86-512-57900158
FCC ID: IHDT56AR4
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Pol. Vertical Fundamental

Lol

113§

B3
l, FCCPART15C]

1

484 mew. et ‘
Peak Blank
5
16
0 Ui, ed, 6. 88, 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2484.80 5145 74.00 -10.55 452 32.52 .26 36.85 6.0 267 66 PEAK

1HL&W&I(tlI!ll\l'Iln)
1138
5
LK
850
\ FCC PART 15C [AVE)
468
e 1
Avg R e e Blank
5
16
0 Ui, ed, 6. 88, 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
M BN B BN Bk & B & a g
1 24835 39534 34.00 -14.46 30.61 3152 7.6 3685 600 267 66 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C27 of C53

TEL : +86-512-57900158
FCC ID: IHDT56AR4
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Pol. Horizontal Vertical
mLmI(dDu‘lﬁn) 0 Level (dBuVim)
134 1134
015 015
i FCCPART15C i FCCPART15C
650 65,
FCC PARTH5C (AVE) FCC PART 45C (AVE)
e b A f e R
Peak N . : i e M‘WM
18 !
Avg
163 16
3000 000, 9000, 12000 15000, 18000 3000 G000, 9000, 1200, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wt & BN Bh & B @ w g W & BN Bh & B @B o g
1 434400 4116 74.86 -32.84 62.27 33.98 10.25 65.26 @.08 - -- PEAK 1 4344.08 40.65 74.80 -33.35 6L.76 33.98 10.25 65.26 .08 - -- PEAK
1 7266.09 4289 74.80 -3L11 079 35,7 1070 6631 0.8 - - PEAK 1 726,00 4166 74.00 -32.34 9.5 35,78 1.72 6632 0.0 -- - PEAK
Sporton International Inc.(Kunshan) Page Number : C28 of C53

TEL : +86-512-57900158
FCC ID: IHDT56AR4
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11
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO06_2437MHz
ANT CDD 6+8
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
fhd FROPHRTIRC s FCPRTIR
5.0 1 5.
LY JETAPRET W A g JM/M 4BBMWMWWWMMMM
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.04 6061 74.00 -13.39 5249 3LO7 .10 77.05 600 13 9B PEAC 1 2437.00 110,38 -----v ---o- L7 3.3 709 %94 660 13 98 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCLC PART A5C AVG) FCC PARTA5C (AVG)
[y “ [
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 3878 43.13 3400 -5.77 4011 307 7.0 77.05 600 130 OB AVERAGE 1 2437.00 108,62 ------ ------ 92,06 331 709 3694 600 130 OB AVERAGE
Sporton International Inc.(Kunshan) Page Number : C29 of C53

TEL : +86-512-57900158
FCC ID: IHDT56AR4




sromoncas. FCC RF Test Report

Report No. : FR411904C

Pol. Horizontal Fundamental
1HL&W&I(tll!ll\l'lln)
mm
5 M\ ﬂ‘m
R
e ROPRT 1
60 R—— WWW
o -~
Peak Blank
5
16
0 Ui, ed, M6, 88, 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
M BN B BN Bk & B & a g
1 48350 6l16 74.00 -11.84 5203 3152 7.6 3.8 600 13 9B PEAC
1HL&W&I(tll!ll\l'lln)
1138
LI »\/
03 f\h\
850
o | FCCPARTAAC (Ave)
“w =
Avg Blank
5
16
0 Ui, ed, 6. 88, 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
M BN B BN Bk & B & a g
1 24835 5631 54.00 -3.69 4138 3152 7.16 3685 600 130 OB AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AR4

Page Number

: C30 of C53




srorronas. FCC RF Test Report

Report No. : FR411904C

11
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO06_2437MHz
ANT CDD 6+8
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
fhd FOPHRTIR s FCPRTIR
5.0 5.
1
W8 gt 48
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 238709 55.39 74.00 -18.61 47.28 3106 7.10 77.05 600 3@ 64 PEAC 1 2437.00 106,54 ------ === 97.04 333 T .93 600 30 64 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PARTA5C (AVG)
448 1 48
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 2389.69 4432 54.00 -0.88 36.19 3LO7 7.1 77.05 600 300 G4 AVERAGE 1 W30 97,16 ------ === B.60 3131 7.9 3694 600 300 64 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C31 of C53

TEL : +86-512-57900158
FCC ID: IHDT56AR4




searran cas. FCC RF Test Report Report No. : FR411904C

Pol. Vertical Fundamental

Lol

1138
ey
91! M‘\ /q\l\h

y FCCPART15C]

- ey
MWMMM 1

Peak Blank

44 M5 U, 6. 2488, 2500
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2483.56 55.26 74.00 -18.74 46.33 3.2 7.26 36.85 6.0 308 o4 PEA

Lol

113§

B \J\n\

FCC PART 15C (AVE),

Avg ™~ Blank

44 M50 U4, 6. 2488, 2500
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 248350 4412 54.00 -9.88 35.19 32.52 7.26 36.85 6.60 300 64 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C32 of C53
TEL : +86-512-57900158
FCC ID: IHDT56AR4



searran cas. FCC RF Test Report Report No. : FR411904C

Pol. Horizontal Vertical

mLeveI(dDu‘ﬂm] 0 Level (dBuVim)

134 1134

015 015

i FCCPART15C i FCCPART15C

650 65,

FCC PARTH5C (AVE) FCC PART 45C (AVE)

4” iAo : 7
Peak i RO

18 !
Avg

163 16

3000 000, 9000, 1200 15000, 18000 3000 G000, 9000, 1200, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
MeBdm BN B BN B & & & o Medln BN B BN B & B & a tg
1 487408 41.88 74.86 -32.12 62.9 33.98 10.29 65.27 @.8 - -- PEAK 1 4874.08 40.32 74.80 -33.68 6140 33.98 10.29 65.27 Q.8 - -- PEAC
1 73L0e 4149 74.80 -30.51 5952 35.70 1072 6645 0.0 - - PEAK vo73Lee 4015 74.00 -31.85 608 3570 172 6645 0.0 - - PEAK
Sporton International Inc.(Kunshan) Page Number : C33 of C53

TEL : +86-512-57900158
FCC ID: IHDT56AR4



srorronas. FCC RF Test Report

Report No. : FR411904C

12
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO09_2452MHz
ANT CDD 6+8
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
fhd FROPHTIR s FCPRTIR
5.0 5.
1
LYt ST e e mreeC) 4”M Wb 4
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 5246 74.00 -2l 4433 307 T 17.05 600 174 187 PEAC 1 245000 108.41 ------ === 9.7 LB 7.0 %91 6B 14 187 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART 1C AVG) FCC PARTA5C (AVG)
448 i 48
Av
g 15 35
163 163
M 3. 2162 1388, i, Ll 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 2389.% 4195 34.00 -11.05 33.82 3LO7 711 77.05 600 174 167 AVERAGE 1245000 99.23 -----v --oe- 9.5 L3 7.1 %91 600 174 167 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C34 of C53

TEL : +86-512-57900158
FCC ID: IHDT56AR4




searran cas. FCC RF Test Report Report No. : FR411904C

Pol. Horizontal Fundamental
1HL\‘W&I(tll!ll\l'lln)
1138
a T
W
03
My, FCCPART14C]
850 \‘ {
Wt
44 el
Peak Blank
5
16
0 Ui, ed, M6, 88, 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2483.86 59.75 74.00 -14.25 50.82 3.2 7.26 36.85 6.0 174 167 PEAK

Lol

113§

P~

\ FCC PART 15C [AVE)
s 1
Avg Blank

5

16

0 Ui, ed, 6. 88, 2500

Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 248350 43.35 4.00 -5.65 39.42 3.2 7.26 36.85 6.60 174 167 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C35 of C53
TEL : +86-512-57900158
FCC ID: IHDT56AR4



srorronas. FCC RF Test Report Report No. : FR411904C
12
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO09_2452MHz
ANT CDD 6+8
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
fhd FOPAFTIRC s FCPRTIR
5.0 5.
1
LY —t i e e 488 bl
N b bl T ikl
Peak
15 35
163 163
M 3. 216 1388, i, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 38748 5013 74.00 -2L77 4412 3106 7.0 1705 600 3@ 59 PEAC 1 2450.00 105,51 ------ -=--- 9.82 3.3 7.0 %91 660 300 59 PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
ik ik 7
N B3
5.0 L]
FCCPART AL AVG) FCC PARTA5C (AVG)
448 i 48
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 2389.43 4088 54.00 -13.12 3076 3LO7 7.0 77.05 600 300 59 AVERAGE 1 245000 9.70 ------ ------ B.02 3.3 7.0 391 600 300 59 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C36 of C53

TEL : +86-512-57900158
FCC ID: IHDT56AR4




sromoncas. FCC RF Test Report

Report No. : FR411904C

Pol. Vertical Fundamental
1HL&V&I(tll!ll\l'lln)
1138
Ny
: N
03
4 FCCPART 1C]
850 \“\\
Wt
48 .
Peak Blank
5
16
0 Ui, ed, 6. 88, 200
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
M BN B BN Bk & B & a g
1 248350 5541 74.00 -18.59 46.48 3152 7.6 3680 600 3@ 39 PEA
1HL&V&I(tll!ll\l'lln)
1138
97.5\\\ [,»—-_1\
T,
o o
850
FCC PART 15C [AVE)
a —
Avg [ S—— Blank
5
16
0 Ui, ed, M6, 88, 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
M BN B BN Bk & B & a g
1 48350 4.9 3400 070 35,36 3152 7.6 3680 600 3 59 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AR4

Page Number

: C37 of C53




sromoncas. FCC RF Test Report

Report No. : FR411904C

Pol. Horizontal Vertical

mLeveI(dDu‘lﬁn] 0 Level (dBuVim)

134 1134

015 015

i FCCPART15C i FCCPART15C

650 65,

FCC PARTH5C (AVE) FCC PART 45C (AVE)

48 § 7
Peak " bt i

18 !
Avg

163 16

3000 000, 9000, 1200 15000, 18000 3000 G000, 9000, 1200, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
MeBdm BN B BN B & & & o Medln BN B BN B & B & a tg
1 4%p4.08 41.61 74.86 -32.39 62.66 33.91 10.33 65.29 Q.08 -- PEAK 1 4%04.08 4155 74.80 -32.45 62.60 33.91 10.33 65.29 .08 - -- PEAC
1 736.00 4163 74.00 -30.37 .77 /.78 1073 66.57 0.00 == PEAK 1 736,00 4295 74.00 -31.05 6L.@9 35,78 1.73 6657 0.0 -~ -- PEAK
Sporton International Inc.(Kunshan) Page Number : C38 of C53

TEL : +86-512-57900158
FCC ID: IHDT56AR4



srorronas. FCC RF Test Report

Report No. : FR411904C

13
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO04_2427MHz
ANT CDD 6+8
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
fhd FOPRTIR s FCPRTIR
5.0 1 5.
e m M i ———
Peak
15 35
163 163
M 04 048 aml 196 un 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mok BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 238874 6876 74.00 -13.4 3264 3LO7 .10 7705 600 100 189 PEAC 1 2417.00 109.83 ------ -=---- 100.64 3.2 716 3699 600 100 189 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FC/PART A5C AVG) FCC PARTA5C (AVG)
448 48
Av
g 15 35
163 163
M 04 048 ama 196 un 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mok BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 2389.74 50.06 54.00 -3.04 4193 307 7.1 77.05 600 100 109 AVERAGE 1 U0.m 9.27 ------ ---- 99.88 3L .06 3699 600 100 109 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C39 of C53

TEL : +86-512-57900158
FCC ID: IHDT56AR4




searran cas. FCC RF Test Report Report No. : FR411904C

Pol. Horizontal Fundamental
1HL\‘W&I(tll!!l\l'lln)
1138
| W
k|
i T FPART50
850 \“ Wi,
Mwﬂm 1
s s
Peak Blank
5
16
un Uig U532 it Upa4 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2483.54 53.87 74.00 -10.13 44.94 32.52 7.26 36.85 6.0 108 169 PEAK

Lol

113§

—
B IL\//

FCC PART 15C [AVE)
4“8 \
T—,
Avg Blank
5
16
un Uig U532 it Upa4 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2483.60 43.63 54.00 -10.37 3478 32.52 7.26 36.85 6.60 109 189 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C40 of C53
TEL : +86-512-57900158
FCC ID: IHDT56AR4



srorronas. FCC RF Test Report

Report No. : FR411904C

13
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO04_2427MHz
ANT CDD 6+8
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
fhd OPRTIR s FCPRTIR
5.0 5.
1
A0 i s s T T 48 e
Peak
15 35
163 163
M 04 048 aml 096 un 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mok BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.57 5554 74.00 -18.46 4741 307 11 7705 600 383 75 PEKC 1 2417.00 106,54 ------ -=---- 9.0 3L 716 %99 680 B3 75 PEK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCPART A5C AVG) FCC PARTA5C (AVG)
448 ! 48
Av
g 15 35
163 163
M 04 048 aml 1906 U 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mok BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 2389.86 45.57 34.00 -8.43 3.4 307 T 77.05 600 383 75 AVERAGE 1 U0.m 97,09 -----v =oee B.00 3.2 .06 3699 600 33 75 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C41 of C53

TEL : +86-512-57900158
FCC ID: IHDT56AR4




searran cas. FCC RF Test Report Report No. : FR411904C

Pol. Vertical Fundamental
1HL&V&I(tlI!ll\l'Iln)
1138
ML
| v
k|
i \ FPART50
850 \“\M
i,
Peak Blank
5
16
un Uig U532 it Upa4 200
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 248417 50.19 74.00 -13.81 4126 3.2 7.26 36.85 6.0 383 T3 PEAK

1HL&W&I(tll!ll\l'lln)
1138
i
“\f\\ —
03 \
850 \
FCC PART 15C [AVE)
48
- 1
Avg T Blank
5
16
un Uig U532 it Upa4 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
MedaBN B BN Bk & B & a g
1 248354 3951 5400 -14.49 30.58 3152 7.6 3685 600 383 75 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C42 of C53

TEL : +86-512-57900158
FCC ID: IHDT56AR4



searran cas. FCC RF Test Report Report No. : FR411904C

Pol. Horizontal Vertical

mLeveI(dDu‘ﬂm] 0 Level (dBuVim)

134 1134

015 015

i FCCPART15C i FCCPART15C

650 65,

FCC PARTH5C (AVE) FCC PART 45C (AVE)

L 7 T JT—ry § 1 4
Peak - Sty M ....ww

18 !
Avg

163 16

3000 000, 9000, 12000 15000, 18000 3000 G000, 9000, 1200, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
MeBdm BN B BN B & & & o Medln BN B BN B & B & a tg
1 4854.00 4216 74.86 -31.84 62.26 33.98 10.27 6427 @08 - -- PEAK 1 4854.08 42.35 74.80 -31.65 6245 33.98 10.27 e4.27 Q.8 - -- PEAC
1 78L00 .40 7400 -30.60 59.95 3570 1070 6497 @00 - - PEAK 1o78Lee 4359 74.00 -30.41 6014 3570 1072 6497 @00 - - PEK
Sporton International Inc.(Kunshan) Page Number : C43 of C53

TEL : +86-512-57900158
FCC ID: IHDT56AR4



srorronas. FCC RF Test Report

Report No. : FR411904C

14
Mode Band Edge
2400-2483.5_802.11g_CH02_2417MHz
ANT CDD 6+8
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
g g “
95 95
e ELES i LRI
5.0 1 w‘f/ 5.
L T i 48
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.69 6154 74.00 -11.06 33.81 3LO7 7.1l 77.05 600 100 189 PEAC 1 417,00 112,93 -----v -=-o- 1460 318 7.5 77.00 600 100 189 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
| FCCPART 15C FCC PARTA5C (AVG)
448 48
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 2389.% 50.62 34.00 -3.38 449 3LO7 711 77.05 600 100 109 AVERAGE 1 417,00 104,11 -----v -=-o- 9,78 318 7.5 377.00 6.00 100 169 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AR4

Page Number . C44 of C53




srorronas. FCC RF Test Report Report No. : FR411904C
14
Mode Band Edge
2400-2483.5_802.11g_CH02_2417MHz
ANT CDD 6+8
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
e rechT i RS
5.0 1 \ﬂ“f‘a 5.
A o o i «-M 44
Peak
15 35
163 163
M 3. 216 1388, i, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 59.79 74.00 -14.20 5166 387 7.1l 77.05 600 34 76 PEAC 1 2417.00 116,88 ------ ------ 2.5 318 7.5 77.08 600 34 76 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCCPART 15C FCC PARTA5C (AVG)
iy ] Y
Av
g 15 35
163 163
M 3. 2162 1388, 4, Ll 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy

1 B89 4.75 .00 -6.15 3.6 32.87

711 37,85 6.80 34 76 AVERAGE

1 2417.00 10179 ------ - 93.46 32,18 7.15 37.60 6.00

34 76 AVERAGE
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Pol. Horizontal Vertical
L2l B el i)
1134 1138
975 95
1 FCCPART 6C i FCCPART 140
650 650
1 3 FCC PART 150 (AVG) . 3 FCC PART 150 (V5]
484 _ N PRI i
i il oot i - " Y s i AR
Peak 2 2
Avg 183 163
3000 6000, 9000, 1 15000, 18000 3000 000 9000, 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Renark
MHz dBuV/m dBuV/m  dB dBuv dB/m A8 4B B m  deg Mhz dBuv/m dBuv/m  d8 dBw/ dBfm A8 A8 A8 om  deg
1 483400 52.85 74.00 -21.15 7297 33.90 16.24 64.26 0.0 100 122 PEAK 1 4834.00 5139 74.60 -22.61 71.51 33.90 10.24 64.26 @.08 393 77 PEAK
2 433460 43.15 54.00 -10.85 63.27 33.90 10.24 64.26 .60 188 122 AVERAGE 1 434,00 4116 54.00 -12.84 61.28 33.99 10.24 64.26 .88 393 77 AVERAGE
3 75168 55.85 74.60 -18.95 7L.54 3570 1272 64.91 0.8 161 116 PEAK 3 75168 55.11 74.60 -13.89 71.68 35.78 1272 64.91 @.08 6@ 33 PEAK
4 725108 40,31 54.80 -13.69 56.88 35.7@ 1272 64.91 @.00 181 118 AVERAGE 4 735100 40.49 54.08 -13.51 56.98 35.79 1272 64.91 0.09 188 33 AVERAGE
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Pol. Horizontal Vertical
. Level (dBuVim) i Level (dBuVim)
1038 1138
5 s
K H3
FLOPARTH5C FCCPARTHAC)
T |
Peak 80 80
FCCPARTC (AVG FCC PART 15C (AVG)
Avg u Wg u —— i
WW et WWW MWWMMWM » ‘MWWNWWMNW#
1! 1!
163 163
18000 10400, 20800, 70, 13600, 00 18000 19400, 20800, . 1600, 000
Frequency (MHz) Frequency (Mhz)
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Pol. Horizontal Vertical

80 Level (dBuV/m) Level (dBuV/m)

700 0.

60.0 50,

FCC PART 15C FCC PART 15C
500 | |
[ [
a00—1 A0, 6
400
5 5
200! kil LY
309 . I T
VY i
2y R 23 s
29 TR 2 WW
B U
Q u
10 A
30 100 200 300 400. 500. 600. T00. 800. 900. 1000 30 100 200 300 400. 500. 600. 100 800. 900. 1000
Frequency (MHz) Frequency (MHz)
Over Limit Read CableAntenna Preamp A/Pos T/Pos Over Limit Read CableAntenna Preamp A/Pos T/Pos
Freq Level Limit Line Level Loss Factor Factor Remark Freq Llevel Limit Line Level Loss Factor Factor Remark
Mhz dBuv/m  dB dBuv/m dBuv  dB dB/m  dB e deg Mhz dBuv/m  dB dBuv/m dBwv  dB dB/m  dB a deg

1 95.96 19.67 -23.83 43.50 34.77 1.47 16.38 32.87 ---  --- Peak 1 31.94 23.18 -16.82 40.00 31.34 0.74 23.57 32.97 ---  --- Pesk

2 191.99 22.55 -20.95 43.58 37.72 2.16 15.57 32.84 ---  --- Pesk 2 43.58 20.95 -19.85 40.00 35.96 0.94 17.82 32.97 ---  --- Peak

3 296,75 20.24 -25.76 46.00 31.16 2.63 19.27 32.82 ---  --- Peak 3 55.22 20.56 -19.44 40.00 33.93 L.10 13.45 32.92 ---  --- Peak

4 746.83 29.27 -16.73 46.00 32.11 4.13 25.79 32.81 ---  --- Peak 4 80.44 19.16 -20.34 40.00 37.35 1.33 13.24 32.76  ---  --- Peak

5 876.81 39.19 -6.81 46.00 40.10 4.53 26,63 32.07 -  --- Peak 5 B33.16 34.46 -11.54 46.00 36.07 4.41 26,43 32.50 ---  --- Peak

13 953.44 32.66 -13.34 46.80 32.80 4.72 27.54 31.60 - —-- Peak 6 876.81 40.25 -5.75 46.00 41.16 4.53 26.63 32.07 - --- Peak
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<Co-location>

Mode
Mode Band Edge - L
Mode 2400-2483.5_802.11n HT40_CHO03_2422MHz
ANT CDD 6+8
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
fhd FOPHRT IR s FCPRTIR
5.0 M/ 5.
e M 4B.BW
Peak
15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 68.73 74.00 -13.07 5260 307 7.1l 77.05 600 108 112 PEAC 1 241,00 105,49 ------ ---o- 9.0 LM 7.7 %98 600 100 12 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
s s !
N B3
5.0 L]
s FCC PART A5C AVG) FCC PARTA5C (AVG)
[y 45.&\’»]4; \\‘
AV TP R—
g 15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.80 .76 34.00 -3.4 4063 3LO7 .11 77.05 600 100 112 AVERAGE 1 M0.0 9%.05 ------ - B.64 3.3 .06 3698 600 100 112 AVERAGE
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Pol. Horizontal Fundamental
1HL&W&I(tll!ll\l'lln)
1138
5
03
by FCCPART 15C]
850 \
WMM'MW
L 1
m bbbt
Peak Blank
5
16
0 Ui, ed, M6, 88, 200
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2484.%4 52,34 74.00 -21.66 43.41 32.52 7.26 36.85 6.0 108 112 PEAK

1HL&W&I(tll!!l\l'lln)
1138
5
03
65.!.‘\
FCC PART 15C [AVE)
468 — i
Avg s Blank
5
16
0 Ui, ed, M6, 88, 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
M BN B BN Bk & B & a g
1 248360 4130 34.00 1170 30.37 3131 7.6 3.8 6.00 100 112 AVERAGE
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15
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO03_2422MHz
ANT CDD 6+8
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
fhd FOPHRT IR s RCPRTIR
5.0 1 W'W/ 5.
408 et Kbk ..JW"/MJ 4BBWWMWWWMM
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.80 6.5 74.00-13.75 3012 3LO7 Tl 7.0 600 3 63 PEAC 1 41,00 103,02 ------ == .73 315 704 7D 600 30 63 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
95 95 1
N B3
5.0 L]
i FCC PART A5C AVG) FCC PARTA5C (AVG)
[y : 4a.aw/k”J
Av
g 15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 49.45 5400 -4.%5 4131 3LO7 711 77.05 600 30 63 AVERAGE 1 U0 9376 ------ - B.47 316 .04 7761 600 390 63 AVERAGE
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Pol. Vertical Fundamental
1HL\‘W&I(tll!ll\l'lln)
1138
5
03
Y FCCPART 15C]
850 \
a wuw\-wmmw T rsranti 1 ‘
Peak Blank
5
16
0 Ui, ed, 6. 88, 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2485.24 50.34 74.00 -13.66 4139 3.5 7.26 36.84 6.60 398 63 PEAK

Lol

113§

FCC PART 15C (AVE),

Avg I Blank

44 M50 U4, 6. 2488, 2500
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2484.10 33.80 54.00 -15.20 29.87 32.52 7.26 36.85 6.00 399 63 AVERAGE
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Pol. Horizontal Vertical
mLmI(dDuVﬁn) 0 Level (dBuVim)
134 1134
015 015
i FCCPART15C i FCCPART15C
650 65,
FCC PARTH5C (AVE) FCC PART 45C (AVE)
m 1 9 il 9 e
Peak PR RN YL p " T
18 !
Avg
163 16
3000 000, 9000, 1200 15000, 18000 3000 G000, 9000, 1200, 15000 18000
Frequency (MH) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
MeBdm BN B BN B & & & o Medln BN B BN B & B & a tg
1 434400 41.60 74.8 -32.48 6171 33.98 10.25 64.26 0.08 -- PEAK 1 4344.08 42.e1 74.80 -31.99 6212 33.98 10.25 64.26 Q.08 - - PEAK
1 7266.00 43.35 74.00 -30.65 59.87 3578 170 64.94 Q.00 == PEAK 17266.00 43.47 7480 -30.53 9.9 3578 1072 6494 @00 - - PEAK
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Appendix D. Duty Cycle Plots

Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting
802.11b 98.62 - - 10Hz
802.11g 99.03 - - 10Hz

802.11n HT20 98.15 - - 10Hz

802.11n HT40 94.91 0.946 1.057 1.1KHz
802.11b
Spectrum @
Ref Level 31.00 dBm Offset 11.00 dB @ RBW 10 MHz
lo Att 30 de @ SWT 30ms  VBW 10 MHz
SGL
@ 1Pk Max
D3[1] 0.02 dB
12.5913 ms
20 dBm—y- 4 d 11[1] 17672 dBm|
2|#522 ms
10 dBm
0 dBm
-10 dBm
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 2.412 GHz 691 pts 3.0 ms/
Marker
Type | Ref | Trc | X-value | v-value | _Function | Function Result |
M1 1 2.4522 ms 17.67 dém
D2 M1i| 1 12,4174 ms -0.13 dB
D3] M1i| 1 12,5913 ms -0.02 dB
[ i Ready LTI ) y
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802.11g
Spectrum [@]

Ref Level 31.00 dBm Offset 11.00 dB @ RBW 10 MHz

jo Att 30dB @ SWT 10 ms VBW 10 MHz
SGL

@ 1Pk Max

D3[1] -0.02 dB|
3 = 2.0957 ms
ﬁﬁﬂ%w rMMMMMuwAWw At A A AN DL n o phom i s A Sy A B BB

582.6 ps
10 dBfn

0 dBm

-10 dem

-20 dejr

-30 dejn

-40 dem

-50 de|

-60 dBm

CF 2.412 GHz

691 pts
Marker

1.0 ms/

Type | Ref | Trc | X-value | Y-value | Function |
M1] 1] 582.6 ps | 16.47 dBm |
D2 M 1 2.0754 ms | 1.35d8 |
D3 MmMi| 1 2.0957 ms | -0.02 dB

Function Result !

]—' )| Ready [ [ | =
802.11n HT20
Spectrum [@

Ref Level 31.00 dBm Offset 11.00 dB & RBW 10 MHz
fo Att 30de @ SWT Sms VBW 10 MHz
SGL

@ 1Pk Max

D3[1] 0.05 dB|
1.96087 ms

20 dam-ti —

N%vw' PO A At SN A g A ARG B

408.70 ps|
10 dém

0 dBm

-10 dBm

-20 dém

-30 dém

-40 dem

-50 de|

-60 dBm

CF 2.412 GHz
Marker

691 pts

500.0 ps/

Type | Ref | Trc | X-value | Y-value | Function |
M1] 1] 408.7 ps | 16.45 dBm |

p2| mi| 1 1.92464 ms | 0.79d8 |

D3| M1| 1 1.96087 ms ‘ 0.05 dB

]—' I Ready

Function Result |l
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802.11n HT40
Spectrum

oxx
v
Ref Level 31.00 dBm Offset 11.00 dB @ RBW 10 MHz

jo Att 30de @ SWT Sms VBW 10 MHz
SGL

@ 1Pk Max

D3[1] -0.01dB
20 dBm
e &/

997.10 ps
W}-«.»...—» Mm,wmwij RIS MWMlU Vinary Wwwv&é'z!\g»ﬁ? :,m;
10 dém :

0. dBm

-10 dem

-20 dem

-30 dBm——m

-40 dem

-50 dém

-60 dém

CF 2.422 GHz 691 pts 500.0 ps/
Marker |
Type | Ref | Trc | X-value |
M1 1

Y-value | Function Function Result |
662,32 ps 12.29 dBm

D2 M1 1 946,38 ps 4.24de |
03 M1 1 997.1 ps -0.01 de

Y ;

—
Ready [TTTTTTIT ]
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